1275cc - Exhaust System

!
BELL STEEL FABRICATIONS

01. BSS-MG-005 - EXHAUST SYSTEM - STAINLESS

10% OFF

BSS-MG-005 - STAINLESS STEEL COMPLETE EXHAUST SYSTEM

Suitable for all MG 1098cc & 1275cc Midget & Austin Healey Sprite models upto 1969. Fitted with a clamp type cast iron manifold - Part Number - 12G420

The system is made by Bell Steel Fabrications, one of the leading manufacturers of high quality stainless steel exhausts. This is an excellent system and carries a lifetime corrosion warranty.

Quantity required - 1

01a. BSS-MG-005K - FITTING KIT

BSS-MG-005K - COMPLETE EXHAUST FITTING KIT - FOR BSS-MG-005

Quantity required - 1

02. GEX7049 - CLAMP

GEX7049 - EXHAUST MANIFOLD TO FRONT PIPE CLAMP

Quantity required - 1

03. GEX7153 - BRACKET

GEX7153 - GEARBOX BRACKET

Quantity required - 1

04. SH605071 - SCREW - 5/16 X 7/8 UNF

SH605071 - SCREW - 5/16 X 7/8

Quantity required - 4

05. PWZ205 - WASHER - 5/16 X 1

PWZ205 - FLAT WASHER - 5/16 X 1

Quantity required - 3/4 - Qty increased approx1970 on

06. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 5

07. GHF201 - NUT - 5/16 UNF

GHF201 - NUT - 5/16 UNF

Quantity required - 3

08. GEX7154 - STRAP

GEX7154 - EXHAUST MOUNTING STRAP - BRACKET TO FRONT PIPE

Quantity required - 1

09. GEX7072 - CLIP

GEX7072 - CLIP  -  PIPE TO STRAP & LH REAR MOUNTING ON LATER CARS

Quantity required - 1/2 - Qty increased approx1970 on

10. GEX7155 - MOUNTING - INTERMEDIATE

GEX7155 - INTERMEDIATE RUBBER MOUNTING & LH REAR MOUNTING ON LATER MODELS

Quantity required - 1/2 - Qty increased approx1970 on

11. GHF222 - NYLOC NUT - 5/16 UNF

GHF222 - NYLOC NUT - 5/16 UNF

Quantity required - 2

12. AHC442 - SPACER

AHC442 - EXHAUST MOUNTING SPACER

Quantity required - 2/4 - Qty increased approx1970 on

13. GHF331 - SPRING WASHER - 1/4

GHF331 - SPRING WASHER - 1/4

Quantity required - 1

14. GHF200 - NUT - 1/4 UNF

GHF200 - NUT - 1/4 UNF

Quantity required - 1

15. SH605101 - SCREW - 5/16 X 1 1/4 UNF

SH605101 - SCREW - 5/16 X 1 1/4 UNF

Quantity required - 1

16. SH604071 - 1/4 X 7/8 UNF

SH604071 - 1/4 X 7/8 UNF

Quantity required - 1

17. GEX7073 - BRACKET - INTERMEDIATE

GEX7073 - INTERMEDIATE BRACKET

Quantity required - 1

18. SH605121 - SCREW - 5/16 X 1 UNF

SH605121 - SCREW - 5/16 X 1 UNF

Quantity required - 1

19. GEX7074 - CLAMP

GEX7074 - CLAMP

Quantity required - 1

20. GEX7152 - SPACER

GEX7152 - DISTANCE TUBE SPACER

Quantity required - 1

21. GEX7151 - GROMMET - RUBBER

GEX7151 - RUBBER GROMMET

Quantity required - 2

22. GEX7169 - BRACKET - RH

GEX7169 - REAR RIGHT EXHAUST MOUNTING BRACKET TO BOOT FLOOR

Fitted to chassis number - G-AN4, upto G-AN5-138800, H-AN9, H-AN10 & A-AN10

Quantity required - 1

22a. GEX7365 - BRACKET - RH

GEX7365 - REAR RIGHT EXHAUST MOUNTING BRACKET TO BOOT FLOOR

Fitted from chasssis number - G-AN5-138801 on

Quantity required - 1

23. GEX7170 - CLAMP

GEX7170 - PIPE TO RIGHT REAR MOUNTING CLAMP

Quantity required - 1

24. SH605051 - SCREW - 5/16 X 5/8 UNF

SH605051 - SCREW - 5/16 X 5/8 UNF

Quantity required - 4

25. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 4

26. GEX7168 - BRACKET - LH

GEX7168 - REAR LEFT EXHAUST MOUNTING BRACKET TO BOOT FLOOR

Fitted to chassis number - G-AN4, upto G-AN5-138800, H-AN9, H-AN10 & A-AN10

Quantity required - 1

26a. GEX7365 - BRACKET - LH

GEX7365 - REAR LEFT EXHAUST MOUNTING BRACKET TO BOOT FLOOR

Fitted from chassis number - G-AN5-138801 ON

Quantity required - 1

27. CHS2513 - STUD - 5/16 X 1 5/8 UNC

CHS2513 - STUD - 5/16 X 1 5/8 UNC

Quantity required - 3

28. GEG753 - GASKET

GEG753 - EXHAUST FLANGE GASKET

Quantity required - 1

29. ARH1806 - FLANGE

ARH1806 - FRONT PIPE FLANGE

Fitted from chassis number - G-AN5-139137 ON

Quantity required - 1

30. 12A1211 - WASHER

12A1211 - WASHER

Quantity required - 3

31. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 3

32. GHF261 - NUT - BRASS - 5/16 UNF

GHF261 - BRASS NUT - 5/16 UNF

Quantity required - 3

BELL STEEL FABRICATIONS

33. BSS-MG-006 - EXHAUST SYSTEM - STAINLESS

10% OFF

BSS-MG-006 - STAINLESS STEEL COMPLETE EXHAUST SYSTEM

Suitable for all 1275cc Midget & Sprite models from 1969-1972 that are fitted with a CLAMP tyoe mild steel manifold.  This system will fit a 12G420 clamp type manifold upto chassis number:- G-AN5-139772.

Quantity required - 1

33a. BSS-MG-006K - FITTING KIT

BSS-MG-006K - COMPLETE EXHAUST FITTING KIT FOR BSS-MG-006

Quantity required - 1

BELL STEEL FABRICATIONS

33b. BSS-MG-007 - EXHAUST SYSTEM - STAINLESS

10% OFF

BSS-MG-007 - STAINLESS STEEL COMPLETE EXHAUST SYSTEM

Suitable for all late 1275cc Midget & Sprite models from 1970-1975 that are fitted with a stud type manifold.  This system will fit a 12G1851 stud type manifold from chassis number - G-AN5-139773 upto 1500C models.

Quantity required - 1

33c. BSS-MG007K - FITTING KIT

BSS-MG-007K - COMPLETE EXHAUST FITTING KIT FOR BSS-MG-007

Quantity required - 1